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Report No.: FCC022022-05625RF1

Test Mode Antenna Channel Result{[dBm/3kHz] Limit[dBm/3kHz] Verdict
2412 -6.09 <8.00 PASS
11B Antl 2437 -6.22 <8.00 PASS
2462 -6.07 <8.00 PASS
2412 -13.86 <8.00 PASS
11G Antl 2437 -14.14 <8.00 PASS
2462 -13.28 <8.00 PASS
2412 -14.57 <8.00 PASS
11N20SISO Antl 2437 -14.02 <8.00 PASS
2462 -14.6 <8.00 PASS
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Com CCorrRCal  Preamp: Off
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Report No.: FCC022022-05625RF1

1 Spectrum
Scale/Div 10 dB
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11B_Antl 2462

Input Z: 50 O fiAtten: 30 dB
Comr CCorrRCal  Preamp: Off
Freq Ref In (S)

PNO: Best Wide
Gate: OFf
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Sig Irack: Off
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Ref Level 20.00 dBm
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Center 2.43700 GHz
#Res BW 3.0 kHz
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Comr CCorrRCal  Preamp: Off
Freq Ref In (S)
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Gate: OFf

IF Gain™ Low
Sig Irack: Off

Ref Lvl Offset 21.82 dB
Ref Level 20.00 dBm
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PNO: Best Wide
Cate: OFf

IF Gain: Low
Sig Track: Off
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Input Z: 50 O fiAtten: 30 dB
Comr CCorrRCal  Preamp: Off
Freq Ref In (S)

PNO: Best Wide
Gate: OFf

IF Gain™ Low
Sig Irack: Off

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 21.80 dB
Ref Level 20.00 dBm
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11N20SISO_Antl 2462
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End of Test Report
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